

UN SOLIDS TEST REPORT

1.25 New Generation Pail with Gasketed Cover

Test Type: Periodic Retest

Additional Package Designs Covered by this report:

N/A

Test Report Number: NG1.25-14 G

Completion Date: 7/12/2018

Test Facility/Packaging Manufacturer

Test Facility: M&M Industries, Inc.
316 Corporate place
Chattanooga, TN 37419

Packaging Manufacturer: M&M Industries, Inc.
316 Corporate place
Chattanooga, TN 37419

Completed By: 
Title: Quality Assurance Manager


President

PACKAGE FILL WEIGHT INFORMATION

Overall package tare weight:	<u>0.48</u>	kg	
Filling Substance weight:	<u>5.52</u>	kg	<u>12.17</u> lbs. (Approx.)
Package UN weight - Gross:	<u>6</u>	kg	

UN MARKING



Additional UN Marks covered by this report:



CLOSURE METHOD: PER ATTACHED INSTRUCTIONS

NOTES:
It is the responsibility of the end user to determine authorization for use of the packaging under the Hazardous Materials Regulations.
The use of packaging methods or components other than those documented in this report may render this certification invalid.